



Chemical Laboratory - Kao.,SGS Taiwan Ltd.

### TEST REPORT

REPORT NO.KE/2005/80026  
DATE: 2005/8/5  
PAGE: 1 OF 2

THE FOLLOWING MERCHANDISE WAS(WERE) SUBMITTED AND IDENTIFIED BY THE CLIENT AS :

CLIENT : NIKE, INC. TAIWAN BRANCH.  
 MATERIAL NAME : ISOTHANE 1085AU.  
 : (AS ATTACHED SAMPLE CARD).  
 MATERIAL PLATFORM : TPU RESIN.  
 COLOR : NATURAL COLOR.  
 VENDOR : GREAT EASTERN RESIN IND.CO.,LTD..  
 SUBMITTER CONTACT NAME : WILL YANG.  
 SUBMITTER CONTACT INFO : 04-23587676 EXT:625.  
 LAB : SGS TAIWAN.  
 LAB CONTACT NAME : CHRISTINA HSU.  
 LAB CONTACT INFO : TEL:+886-7-3230920 EXT.603.  
 TESTING DATE : 2005/08/01 TO 2005/8/5 .  
 SAMPLE RECEIVED : 2005/08/01.  
 SAMPLE SUBMITTED BY : GREAT EASTERN RESINS INDUSTRIAL CO., LTD..  
 MATERIAL PASS/FAIL : PASS.

WE HAVE TESTED THE SAMPLE(S) SUBMITTED AS REQUESTED AND THE FOLLOWING RESULTS WERE OBTAINED.

TEST ITEM(S)	UNIT	METHOD	MDL	Nike's SPEC.	RESULT	CONCL.
FORMALDEHYDE (SHOES >165mm)	ppm	ISO 14184-1	5	<75.0	n.d.	PASS
FORMALDEHYDE (SHOES <=165mm)	ppm	ISO 14184-1	5	<20.0	n.d.	PASS
CADMIUM	ppm	MICROWAVE DIGESTION AND ICP OR AAS ANALYSIS	2	<50.0	n.d.	PASS
LEAD	ppm	MICROWAVE DIGESTION AND ICP OR AAS ANALYSIS	2	<100	n.d.	PASS
SOLVENTS	---	---	---	---	---	---
BENZENE	ppm	HEADSPACE	1	<1000	n.d.	PASS
TOLUENE	ppm	HEADSPACE	1	<1000	n.d.	PASS



*Katherine Ho*  
 Katherine Ho / Supervisor  
 Signed for and on behalf of  
 SGS Taiwan Limited

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitations of liability, indemnification, and Jurisdictional issues defined therein. The results shown in this test report refer only to the sample(s) tested unless otherwise stated. This Test Report cannot be reproduced, except in full, without prior written permission of the Company. 此報告是根據本公司之通用服務條款所製作發放，請注意此報告僅供客戶查閱，不得再行複製或轉售。本報告之內容如有任何錯誤，本公司概不負責。本報告之內容如有任何錯誤，本公司概不負責。

1684487

No. 208, Chung Hwa Zuo Road, San-Min District, Kaohsiung, Taiwan / 高雄市三民區中華二路208號  
 台灣檢驗科技股份有限公司 | (886 7) 323 0920 | (886 7) 315 7484  
 www.taiwan.sgs.com

Member of SGS Group

## TEST REPORT

REPORT NO.KE/2005/80026

DATE: 2005/8/5

PAGE: 2 OF 2

TEST ITEM(S)	UNIT	METHOD	MDL	Nike's SPEC.	RESULT	CONCL.
XYLENE	ppm	HEADSPACE	1	<1000	n.d.	PASS
CARBON TETRACHLORIDE	ppm	HEADSPACE	1	<1000	n.d.	PASS
PENTACHLOROETHANE	ppm	HEADSPACE	1	<1000	n.d.	PASS
1,1,1,2-TETRACHLOROETHANE	ppm	HEADSPACE	1	<1000	n.d.	PASS
1,1,2,2-TETRACHLOROETHANE	ppm	HEADSPACE	1	<1000	n.d.	PASS
PHENOL	ppm	HEADSPACE	3	<1000	n.d.	PASS
<b>PHTHALATES</b>	---	---	---	---	---	PASS
DIBUTYL PHTHALATE(DBP)	ppm	NIKE IN-HOUSE	10	500 ppm FOR EACH PHTHALATE LISTED OR 1000 ppm TOTAL	n.d.	---
BIS(2-ETHYLHEXYL) PHTHALATE(DEHP)	ppm	NIKE IN-HOUSE	10	500 ppm FOR EACH PHTHALATE LISTED OR 1000 ppm TOTAL	n.d.	---
DI ISONONYL PHTHALATE(DINP)	ppm	NIKE IN-HOUSE	30	500 ppm FOR EACH PHTHALATE LISTED OR 1000 ppm TOTAL	n.d.	---
DI-ISO-DECYL PHTHALATE(DIDP)	ppm	NIKE IN-HOUSE	30	500 ppm FOR EACH PHTHALATE LISTED OR 1000 ppm TOTAL	n.d.	---
DI-N-OCTYL PHTHALATE(DNOP)	ppm	NIKE IN-HOUSE	10	500 ppm FOR EACH PHTHALATE LISTED OR 1000 ppm TOTAL	n.d.	---
BUTYL BENZYL PHTHALATE(BBP)	ppm	NIKE IN-HOUSE	10	500 ppm FOR EACH PHTHALATE LISTED OR 1000 ppm TOTAL	n.d.	---

NOTE 1 : n.d. = not detected.

NOTE 2 : MDL = METHOD DETECTION LIMIT.

<END>



This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitations of liability, indemnification and Jurisdictional issues defined therein. The results shown in this test report refer only to the sample(s) tested unless otherwise stated. This Test Report cannot be reproduced, except in full, without prior written permission of the Company. 此報告是根據本公司之通用檢驗條件所製成之報告，請注意此報告之限制、責任、保險及司法管轄權等事項。本公司之報告，僅供客戶參考，不得作為其他用途。此報告之準確性，本公司概不負責。本報告之內容，如有錯誤，恕不另行通知。

1684486

台灣檢驗科技股份有限公司

No. 208, Chung Hwa 2nd Road, San-Min District, Kaohsiung, Taiwan / 高雄市中區中華二路208號  
 (886) 7 323 0920 (886) 7 315 7484

www.w.sgs.com  
 Member of SGS Group